

## TEST REPORT

Report No.: HL30175G/2004

Page:

of 1

Date:

MAR. 18, 2004

## SUPER SHENG ENTERPRISE CO., LTD.

No. 6, Lane 151, Minsheng St., Sanhsia Town,

Taipei Hsien 237, Taiwan, R. O. C.

The following merchandise was submitted and identified by the vendor as:

Type of Product:

Bracket

Style/Item No.:

#8

Manufacture/Vendor:

SUPER SHENG ENTERPRISE CO., LTD.

Country of Origin:

Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

Tensile test

## Test Method:

Secure the sample on the tensile machine (INSTRON 5581). Apply an increasing force to the sample until it is slid or broken then record the broken load and failure mode.

(Speed: 5 mm/min.)

## Test Results:

Sample	Max. load (kgf)	Failure mode
Bracket-# 8	152.98	The ball stud was separated from the bracket.

Photo Index:

Photo "A": Sample picture. (See sample card page 1 of 1)

Photo "B": Test methods. (See sample card page 1 of 1)

Photo "C": Failure mode. (See sample card page 1 of 1)

Testing period:

Mar. 17, 2004 ~ Mar. 18, 2004

Signed for and on behalf of SGS Taiwan Ltd.

Owen Cheng Asst. Supervisor

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵循本公司訂定之通用服務條款所製作發放。請注意此條款列印於背面,將本公司之義務,免責,管轄權皆明確規範之。此報告結果除非另有說明傳對檢驗之樣品負責。本報告未經本公司書面許可,不可部份複製。

台灣檢驗科技股份有限公司 1 (886-2) 2298-3355

SGS Taiwan Ltd. No. 35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan./台北縣五股工業區五權路35號 www.sgs.com.tw